Year: 2019

Villager
@ N EXPLODED PARTS LIST Yeor: 2000
<O PHRTS VRS 5500

Main body




EXPLODED PARTS LIST

Year: 2019

Page(s): 2/14

VRS 5500
No | Code Name Qty [ No | Code Name Qty
1 59731 [Chassis 1
2 Lock Nut - M6 15
3 59732 |Graduator 1
4 Screw - M6x15 3
5 Side Discharge Cover Pivot 1
6 Lock Nut - M6 2
7 59733 |[Side Discharge Cover Bracket 1
8 59734 |[Side Discharge Cover 1
9 59735 |[Side Discharge Deflector 1
10 Bolt - M6x14 2
11 | 59736 |Side Discharge Cover Spring 1
12 Bolt - M8x16 8
13 Screw - M5x12 4
14 | 59737 |Tooth Disc 2
15 [ 59738 |Right Handle Bracket 1
16 Lock Nut - M5 4
17 Lock Nut - M8 8
18 Bolt - M6x12 14
19 | 59739 |Connector 1
20 | 59740 |Upper Shield 1
21 Screw - ST4.2x9.5 2
22 Spacer 1
24 | 59741 [Rear Cover 1
25 | 59742 [Rear Cover Pivot 1
26 | 59743 |Rear Cover Spring 1
27 Screw - ST4.2x13 3
29 Sealing Strip 1
30 | 59744 |Upper Bearing Bracket 2
31 | 59745 |Left Handle Bracket 1
32 | 59746 |Pivot-Trailing Flap 1
33 | 59747 |Trailing Flap 1
34 | 59748 |Mulching Plug 1
35 Washer 2
36 | 59749 |Connecting Rod Spring 1
37 | 59750 |Connecting Rod 1
38 Check ring 2

Main body




Year: 2019
Page(s): 3/14

VRS 5500

LR

EXPLODED PARTS LIST

588868808600
90000000880

Blade components




EXPLODED PARTS LIST

Year: 2019

Page(s): 4/14

VRS 5500

No | Code Name Qty [ No | Code Name Qty
1 Washer 3
2 59751 (Bolt - 3/8-16x35 3
3 Washer 1
4 Spring Washer - M8 1
5 59752 |Bolt 1
6 59753 [Key 1
7 59754 |Adapter 1
8 59755 |Friction Disc 2
9 59756 [Blade 1
10 | 59757 |Lock Disc 1
11 | 59758 |Dish Spring 1
12 | 59759 |[Central Bolt 1

Blade components




EXPLODED PARTS LIST

Year: 2019

Page(s): 5/14

VRS 5500

Front axle




Year: 2019

EXPLODED PARTS LIST e
VRS 5500
No | Code Name Qty [ No | Code Name Qty
1 59760 [Wheel Cap 2
2 59761 |Bolt - M8x15 2
3 Spring Washer - M8 2
4 59762 |Spacer - M8 2
5 59763 (8" Wheel Asssmbly 2
6 | 59764 [Bearing 4
8 Spring Washer 2
9 59765 |Spacer 2
10 | 59766 |Spherical Bearing 4
11 | 59767 |Front Axle Weldment 1

Front axle




2019
Page(s): 7/14

Year:

EXPLODED PARTS LIST

VRS 5500

Rear Axle




EXPLODED PARTS LIST

Year: 2019

Page(s): 8/14

VRS 5500
No | Code Name Qty [ No | Code Name Qty
1 Wheel Cap 2
2 Bolt - M8x15 2
3 Sping Washer - M8 2
4 Spacer - M8 2
5 59768 [Rear Wheel Assembly 2
6 Bearing 6
8 Spacer 2
9 Washer 2
10 | 59769 |Anti-Dust Shield 2
11 [ 59770 |Rear axle Weldment 1
12 | 59771 |Gearbox Assembly 1
14 | 59772 |Pin 2
15 | 59773 |Nylon Spherical Bearing 2
16 Check Ring 2
17 Cross Slot Screw - M6x14 3
18 Cross Slot Screw - M5x8 2
19 | 59774 |Flat Spring 1
20 Lock Nut - M6 3
21 | 59775 |Adjustment Lever 1
22 | 59776 |Right Bearing Kit 1
23 Deep Groove Ball Bearing 2
24 Bearing Bracket 2
25 Bearing Bracket Cover 2
26 Spring Washer - M5 4
27 Screw - M5x20 4
29 | 59777 |One-Way Block 2
30 | 59778 |O-ring 2
31 | 59779 |Spring 6
32 | 59780 |Pin 6
33 | 59781 |Right Drive Pinion 1
34 | 59782 |Bearing 2
35 | 59783 [Spacer 2
36 | 59784 |Check Ring 2
37 | 59785 [Spacer 1
38 | 59786 |Left Bearing Sheath Assembly 1
39 Left Bearing Sheath 1
40 | 59787 |Left Drive Pinion 1

Rear axle




EXPLODED PARTS LIST

Year: 2019

Page(s): 9/14

VRS 5500

Handle and controls




EXPLODED PARTS LIST

Year: 2019

Page(s): 10/14

VRS 5500

No | Code Name Qty [ No | Code Name Qty
1 59788 |Handle 1
2 59789 |Handle Sheath 1
3 59790 [Clutch Lever Weldment 1
4 59791 |Brake Lever Weldment 1
5 59792 [Control Box Upper Cover 1
6 59793 [Speed Control Grip 1
7 Screw - ST2.9x13 2
8 59794 (Throttle Grip 1
9 Cross Slot Screw - M6x60 2
10 Cross Slot Screw - M6x50 1
11 | 59795 |Control Box Lower Cover 1
12 | 59796 |Brake Cable 1
13 | 59797 |Clutch Calbe 1
14 Screw 4
15 Cable Tie 1
16 Spacer 3
17 | 59798 |Throttle Bracket 1
18 Lock Nut 1
19 | 59799 |Speed Control Bracket 1
20 | 59800 [Throttle Cable 1
21 | 59801 |Speed Control Cable 1
22 Cable Hook 1
23 Spacer - M5 1
24 Screw - M5x8 1
25 | 59802 |Fix Cap 2
26 | 59803 |Connecting Bolt 2
27 | 59804 |Lock Lever 2
28 | 59805 [Axis Pin 2
29 | 59806 |Spacer 2
30 | 59807 [Spacer 4
31 | 59808 |Tooth Disc Kit 2
32 Lock Nut 2

Handle and controls




EXPLODED PARTS LIST

Year: 2019

Page(s): 11/14

VRS 5500

Grass catcher




EXPLODED PARTS LIST

Year: 2019

Page(s): 12/14

VRS 5500
No | Code Name Qty [ No | Code Name Qty
1 59809 [Frame Weldment 1
2 59810 |Grass Bag 1

Grass catcher




EXPLODED PARTS LIST Year: 2019

Page(s): 13/14
VRS 5500

Universal drive shaft




EXPLODED PARTS LIST

Year: 2019

Page(s): 14/14

VRS 5500

No | Code Name Qty [ No | Code Name Qty
1 59811 [Check Ring 2
2 59812 |Anti-Dust Shield 2
3 59813 [O-Ring 2
4 59814 |[Check Ring 2
5 59815 [Pin 2
6 Universal Drive Shaft 1
7 59816 [Universal Drive Shaft A 1
8 59817 |Universal Drive Shaft B 1

Universal drive shaft




	11.pdf
	12.pdf
	21.pdf
	22.pdf
	31.pdf
	32.pdf
	41.pdf
	42.pdf
	51.pdf
	52.pdf
	61.pdf
	62.pdf
	71.pdf
	72.pdf

